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GUTMANN PVB PLASTIC SHEETS MANUFACTURING, LLC
Dubai Investment Park 2

P.O. Box 54563

Dubai (United Arab Emirates)

SCOPE
Product: PVB Interlayer Film Product

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was
contracted by Gutmann PVB Plastic Sheets Manufacturing, LLC. to evaluate PVB Interlayer Film
Product in accordance with various ASTM methods. Results obtained are tested values and were
secured by using the designated test methods. Testing was conducted at the Intertek B&C test
facility in York, Pennsylvania.

This report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

Unless differently required, Intertek reports apply the "Simple Acceptance" rule, also called

"Shared Risk approach," of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of
Conformity.
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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